



TEST REPORT

DATE: 03/31/2011

TEST NUMBER: 137597

CLIENT	LSI North America
---------------	-------------------

TEST METHOD CONDUCTED	ASTM F970-00 Standard Test Method for Static Load Limit
------------------------------	---

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	LSI Loose Lay Tile
COLOR	----
ROLL	----
CONSTRUCTION	Vinyl
FIBER	----
BACKING	Attached Cushion
REFERENCE	

GENERAL PRINCIPLE

This test determines the recovery properties of resilient floor covering after long term indentation test (24 hours) under a specified load.

PROCEDURE

The test sample is conditioned to equilibrium at 73° F and 50% relative humidity. The initial thickness of the sample is determined using a dial micrometer with a flat presser foot .250 inches in diameter. A specified load is applied to the sample over a 1.125 inch diameter indenter foot for 24 hours. After removal of the load, the sample is allowed to recover for 24 hours. The sample is regauged using the .250 inch diameter presser foot. The difference between the two measurements is reported as the residual compression.

TEST RESULTS

SPECIFIED LOAD	RESIDUAL COMPRESSION
250 Lbs.	0.003 Inch

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.